
 

 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

Records identified from 
databases (n= 1985) 

Additional records 
identified from citation 

screening = 8 

Abstracts screened after 
removal of duplicates 
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Supplemental figure 1- flow chart showing the summary of the search strategy 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
  

Treatment of hypoglycaemia
CBG <4mmol/l (<70 mg/dL)

Conscious, oriented and able to 
swallow

15-20g quick acting carbohydrates 
eg:

• Glucose tablets (see packaging 
instructions)

• 1x Glucose gel/ glucose juice
• 3-4 heaped teaspoons of sugar 

dissolved in water
• ½ cup of juice or regular soda
• Hard candies, jellybeans, or 

gumdrops (see food labels)

Re-check CBG in 10-15 minutes
If not resolved, repeat above

Confused/ disoriented but able to 
swallow

• 1.5-2 tubes of glucose-gel
squeezed in to the mouth
between teeth/gums

OR
• IM Glucagon 1mg

Re-check CBG in 10-15 minutes
If not resolved, repeat above (IM 
Glucagon should be given only once)

• Once CBG>4mmol/L (.>70 mg/dl) and the person recovers;
• Give a long-acting carbohydrate snack (eg: slice of toast/ 2 biscuits)
• Do not omit insulin if due. May need revision of the dose- discuss with diabetes team
• Continue regular monitoring CBG for the next 24-48 hours at least. (at least 4 times per day) 

Unconscious/ hypoglycaemic 
seizures

• Check ABCDE
• Call for help
• Stop any insulin immediately
• IV 75-100ml of 20% glucose 

over 15 minutes OR
• 150-200ml of 10% glucose 

over 15 minutes
OR

• If no IV access – IM 
Glucagon 1mg

• Re-check CBG in 10 
minutes

• If not resolved, repeat above

Supplemental figure 2: Initial management of hypoglycaemia  
  
CBG – capillary blood glucose, ABCDE- airway, breathing, circulation, disability, exposure, IV- 
intravenous, IM- intramuscular 



 
Gold Score 
 
How well can you detect onset of hypoglycaemia 
Always 1 2 3 4 5 6 7 Never 

 
A score of 4 or above suggests impaired hypoglycaemia awareness. 
 
 
Clarke Score 

 
 
Supplemental figure 3: Assessment of hypoglycaemia awareness – Gold and Clarke scores 
 

1. Do you feel hypoglycaemia symptoms when your blood glucose is low 
Always (1) Sometimes (2) Never    

Have you lost some of the symptoms that used to occur when your blood sugar was low? 
Yes (1) No (0)    

2. In the past six months how often have you had moderate hypoglycaemia episodes where you might 
have been confused, disoriented or lethargic and were unable to treat yourself? 

Never (0) Once or twice (1) Every other 
month (2) 

Once a month 
(3) 

More than 
once a 
month (4) 

 

3. In the past year how often have you had severe hypoglycaemia where you were unconscious or had 
a seizure or needed glucagon or intravenous glucose? 

Never (0) 1-3 times (1) 4-7 times (2) 8-11 times (3) >12 times 
(4) 

 

4. How often in the last month have you had readings < 3.9 mmol/L with symptoms? 
Never (0) 1-3 times (1) 1/week (2) 2-3/week (3) 4-5/week 

(4) 
Daily (5) 

5. How often in the last month have you had readings < 3.9 mmol/L without symptoms 
Never (0) 1-3 times (2) 1/week (4) 2-3/week (6) 4-5/week 

(8) 
Daily (10) 

6. How low does your blood sugar go before you feel symptoms? 
3.3 - 3.8 mmol/L 
(1) 

2.8 – 3.3 mmol/L 
(2) 

2.2 – 2.7 
mmol/L (3) 

<2.2 mmol/L 
(4) 

  

7. To what extent can you tell low blood sugars by your symptoms? 
Never (4) Rarely (3) Sometimes (2) Often (1) Always (0)  


